HEXPOL COMPOUNDING
q HEXPDI ® LAB RESULTS REPORT %
A Materinl Ditlerence Testing Centificate #0121-01
[SO9001:2015 Cert#38685

Project #: 115881
Customer: K.C. SEALS, INC.
Compound: 90 DURO HNBR (SM)
Chemist: CorrigDM
Order #: 115881-14(2)

spec attached
Lab Batch 10/8/21 JZ

Cure Slab 10 Min. @ 350 °F
Cure Button 30 Min. @ 350 °F

D412-16 Original Physicals SPEC RESULT
Tensilemrn xfd Jol o B rlphra s for Ao I CETTgs ¥ . il ns) cps B S eyl 3000 PSI MIN 4541 PS1
E1ONGa IOy ek = N e +3 Sionmrens o v AP + B ) @A sl 88 P e e epflons < 125% MIN 168

MOd @ 100%. . v v e eenseeannannnnn Tl nEE e A TR 2000 PSI MIN 2523 PSI
Mod @ 503 Faneryiiie rws WEREwSRull 5 . et onilo . sl ooariel e o GmeicReens aE 800 PSI MIN 1046 PSI
Durometer Shore Al m i A oeny s s IR S 5 T e 2 o ey e 90 +/-5 PT 87 PT

D624-00(2020) Tear Die
c SPEC RESULT

TStrength wlem . 1., e o ey B Sy MO 303 LBF/IN

D573-04 (2019) Heat Aging in Air

70 Hrs. @ 150 °C SPEC RESULT
Tensd et 5d "N Ll 7 STENC O oI W T TIPS o MSio (O e KW SLis 1 o

Tensi lel 3 Chalnge . sim . ol Jrg . ol imah oud v cngmere 5 210 Nem. rorsig (s o +/-15% -14%

Elongation & Change .. ... ..ttt inet ittt iniarinsnn -40% MAX -21%
Duromelter IShOeN A s u Al Rl g e mewriewt] 99 . Rl . LR

Durpmeter ChEBNGE. oo nim e vtuame = oo fiiness e it Tl o= s R a® B 10 PT MAX 4 PT

D395-18 Compression Set

22 Hrs. @ 150 °C SPEC RESULT
Thickness Change (C/S).......iiuviunn DS SN BN
Thickness % Change. .. ... .1t eriireinennnsniieeannns 60% MAX 14.0

D395-18 Compression Set

70 Hrs. @ 150 °C SPEC RESULT
Thickness Change (C/S)............ el AR A R AT AR
Thickness CRange S R T r s 1= oS ame gl s L 80% MAX 18.9%

D395-18 Compression Set

168 Hrs. @ 150 °C SPEC RESULT
Thickness Change (C/S) ...t ittt enenaeennnes
Thickness % Change. .. ... ...ttt eneenneennnennns 90% Max 29.6

D471-16a Immersion

in IRM 901 - 70 Hrs. @ 150 °¢C SPEC RESULT
Tensilar Rewpl ey ry iy B s o A sy e b N, e
Tensile M ICIVANG e Hma £ maim s 3m vasin K. Safdas. ©e! Samang <k sk 20% MAX 0
Elongation Ch ARG rerarars S B s W s Lo Sl e+ GRs R =N s -30% MIN =k
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Durometer Shore A.......+.+.
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Durometer Change........ B e o et o T S T R Y R LS -5 PT MAX 1 pT
VOlume Change e sma it ane myemmt fEmnt e benet 2we sl earais EUE Slayrants 451 617 lonc -
Volume ¥ ChaNGe wru s lsntusus ErsstFensid nsnensied She onmte syimelomensne e ieals 15% MAX -2.9%
D471-16a Immersion
in IRM 903 - 70 Hrs. @ 150 °C SPEC RESULT
Tensilepsy. Maf.clopusart . aietteintad o3 M rTels -0 et 4
Tensile C I TN € ooyt T G R e e o o oM o L a1 PR ol e 20% MAX -5%
Elongation ", GREMGE .rcpeurmens @ressneians 3 s oa) sme s o Se.oys & €] siars -20% MAX 1
Durometer Shorem B, i e rts o ot e o Slm e ol e ool =) zpile mlelge e )
Durometer Chamge. cls .o+ cfa my dhe sl s« wie o v s o i % s nge o +06 B8leie -15 PT MAX -8 PT
Volume Change.........cceuuus % BLE TR ol T B sl P Wy e TR
Volume [ ChanGel susnsilinsas caemmsrnene o0 » @ 5 o CueRansrelons & oxel = wsnelonane - 20% MAX 9.7
The results herein relate only to the items tested or sampled.
This report shall not be reproduced except in full without approval of the laboratory.
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Approved by: 33A jg, ;
Technical Director

Date: AP AP A
Date: /2 A2 M

Technician:

END OF REPORT
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